
DR012
  DUMBBELL RACK



2



3

Parts List

Item No. Description Qty

1 Main Frame 2

2 Dumbbell Tier 2

3 Foot Cover 4

4 Saddle 40

5 Flat Head Cap Screw M10*35 40

8 Hex Head Bolt M10*70 4

9 Nylon Lock Nut M10 48

10 Flat Washer φ20*φ11*2 56

11 Hex Head Bolt M10*30 4



4

Exploded View

1

1

2

2

3

3

3

3

4

4

4

4

5

5
8

8

8

8

9

9

9

9

9

9

9
9

9

9
10

10

10 10

10

10

10

1010

10

10

10

10 10

10

10

11

11
11

11



5


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21



